SPORTON LAB.

FCC RF Test Report

Report No.

: FR462802C

11BE4AOMIMO_Ant3_6445_52RU*8

Spectrum

Ref Level 15.00 dBm
Count 100/100
@ 1Rm View
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Spectrum Emission Mask
Peak Power -8.83 dBm
Rangelow | RangeUp | RBW |

Standard: None
RBW 500.000 kHz

Freguency | _Power Abs | PowerRel | ALimit
-100.000 MHz -67.460 MHz 500.000 kHz 6.37435 GHz -60.86 dBm -52.02 dB -12.02 dB
-67 460 MHz -44.970 MHz 500.000 kHz 6.37757 GHz -61.12 dBm -52.29 dB -12.31 dB
-44.970 MHz -23.4590 MHz 500.000 kHz 6.42144 GHz -48.68 dBm -39.85 dB -19.82 dB
-23.490 MHz -22.450 MHz 500.000 kHz 6.42152 GHz -48.90 dBm -40.07 dB -20.27 dB
22,490 MHz 23.490 MHz = 500.000 kHz 646848 GHz -48.99 dBm -40.15 dB -20.35 dB
23,490 MHz 44,970 MHz |~ 500,000 kHz 6.46860 GHz -48.78 dBm -39.95 dB -19.91 dB
44,970 MHz 67,460 MHz = 500.000 kHz 6.51235 GHz -61.23 dém -52.40 dB -12.46 dB
67,460 MHz 100,000 MHz = 500.000 kHz 6.53137 GHz -60.74 deém -51.91 dB -11.91 dB
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Spectrum Emission Mask
Peak Power -8.90 dBm

10001 pts
Standard: None

Span 200.0 MHz

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |

-100,000 MHz 66,470 MHz 500,000 kHz 6.37666 GHz -60.72 dBm -51.81 dB -11.81dB
-66,470 MHz -44,310MHz | 500.000 kHz 6.378688 GHz -60.90 dBm -52.00 dB -12.19 dB
44,310 MHz 23,160 MHz | 500.000 kHz 6.42183 GHz -47.45 dBm -38.54 dB -18.54 dB
-23.160 MHz -22.160 MHz | 500.000 kHz 6.42185 GHz -47.84 dBm -38.93 dB -19.13 dB
22,160 MHz 23.160 MHz =~ 500,000 kHz 646813 GHz -47.59 dBm -38.69 dB -19.29 dB
23,160 MHz 44,310 MHz 500,000 kHz 646825 GHz -47.06 dBm -38.16 dB -18.12 dB
44,310 MHz 66,470 MHz = 500.000 kHz 6.51138 GHz -61.01 dém -52.11 dB -12.16 dB
66,470 MHz 100,000 MHz = 500.000 kHz 6.53350 GHz -60.78 dBém -51.88 db -11.88 dB
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SPORTON LAB.
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Report No.
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Spectrum

Ref Level 15.00 dBm
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Spectrum Emission Mask
Peak Power -9.36 dBm
Rangelow | RangeUp | RBW |

Standard: None
RBW 500.000 kHz

Freguency | _Power Abs | PowerRel | ALimit
-100.000 MHz -66.750 MHz 500.000 kHz 6.47159 GHz -60.87 dBm -51.51 dB -11.51 dB
-66.750 MHz -44.500 MHz 500.000 kHz 6.49844 GHz -61.02 dBm -51.66 dB -11.76 dB
-44.500 MHz -23.250 MHz 500.000 kHz 6.54174 GHz -47.78 dBm -38.42 dB -18.42 dB
-23.250 MHz -22.250 MHz 500.000 kHz 6.54176 GHz -48.67 dBm -39.31 dB -19.51 dB
22,250 MHz 23.250 MHz =~ 500,000 kHz 6.58824 GHz -48.62 dBm -39.27 dB -19.47 dB
23,250 MHz 44,500 MHz |~ 500,000 kHz 6.58850 GHz -48.11 dBm -38.75 dB -18.66 dB
44,500 MHz 66,750 MHz | 500.000 kHz 6.63174 GHz -61.07 dém -51.71dB -11.72 dB
66,750 MHz 100,000 MHz = 500.000 kHz 6.65545 GHz -60.67 dBém -51.31 dB -11.31 dB
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Spectrum Emission Mask
Peak Power -9.21 dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |

-100,000 MHz -66.180 MHz 500,000 kHz 6.48443 GHz -60.83 dBm -51.61 dB -1161dB
-66,180 MHz -44,120 MHz | 500.000 kHz 6.49887 GHz -61.17 dBm -51.96 dB -11.98 dB
44,120 MHz 23,060 MHz | 500.000 kHz 6.54193 GHz -47.13 dBm -37.92 dB -17.92 dB
-23.060 MHz 22,060 MHz | 500.000 kHz 6.54195 GHz -47.60 dBm -38.48 dB -18.68 dB
22,060 MHz 23.060 MHz =~ 500.000 kHz 6.58805 GHz -47.59 dBm -38.28 dB -18.58 dB
23,060 MHz 44,120 MHz 500,000 kHz 6.58807 GHz -47.47 dBm -38.26 dB -18.26 dB
44,120 MHz 66,180 MHz = 500.000 kHz 6.63113 GHz -61.00 dém -51.79 dB -11.81de
66,180 MHz 100,000 MHz = 500.000 kHz 6.63565 GHz -60.72 deém -51.51 dB -11.51 dB
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SPORTON LAB.

FCC RF Test Report

Report No.
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Spectrum
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Spectrum Emission Mask

Peak Power -9.18 dBm
Rangelow | RangeUp | RBW |

10001 pts
Standard: None

Span 200.0 MHz

RBW 500.000 kHz

Freguency | _Power Abs | PowerRel | ALimit
-100.000 MHz -67.040 MHz 500.000 kHz 6.49051 GHz -60.66 dBm -51.48 dB -11.48 dB
-67.040 MHz -44.690 MHz 500.000 kHz 6.49801 GHz -60.94 dBm -51.76 dB -11.78 dB
-44.690 MHz -23.350 MHz 500.000 kHz 6.54156 GHz -48.04 dBm -38.86 dB -18.83 dB
-23.350 MHz -22.350 MHz 500.000 kHz 6.54166 GHz -48.57 dBm -39.39 dB -19.59 dB
22,350 MHz 23,350 MHz =~ 500.000 kHz 6.58834 GHz -48.65 dBm -39.46 dB -10.66 dB
23,350 MHz 44,690 MHz | 500,000 kHz 6.58842 GHz -48.95 dBm -39.77 dB -19.74 dB
44,690 MHz 67.040 MHz  500.000 kHz 6.63197 GHz -60.95 dBém -51.77 dB -11.80 dB
67,040 MHz 100,000 MHz = 500.000 kHz 6.63891 GHz -60.56 dém -51.38 dB -11.38 dB
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Spectrum Emission Mask
Peak Power -8.96 dBm

10001 pts
Standard: None

Span 200.0 MHz

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |

-100,000 MHz 66,030 MHz 500,000 kHz 6.49472 GHz -60.76 dBm -51.79 dB -11.80 dB
-66,030 MHz -44,020 MHz | 500.000 kHz 6.49904 GHz -61.07 dBm -52.11 dB -12.15 dB
44,020 MHz -23,010MHz | 500.000 kHz 6.54196 GHz -47.63 dBm -38.67 dB -18.66 dB
-23.010 MHz 22,010 MHz | 500.000 kHz 6.54200 GHz -47.87 dBm -38.90 dB -19.10 dB
22,010 MHz 23.010 MHz = 500.000 kHz 6.58800 GHz -47.24 dBm -38.28 dB -18.48 dB
23,010 MHz 44,020 MHz 500,000 kHz 6.98E16 GHz -47.01 dBm -38.05 dB -17.99 dB
44,020 MHz 66,030 MHz  500.000 kHz 6.63096 GHz -60.95 dBém -51.99 dB -12.03 dB
66,030 MHz 100,000 MHz = 500.000 kHz 6.65485 GHz -60.70 dém -51.74 dB -11.74 dB
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Spectrum

Ref Level 15.00 dBm
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Spectrum Emission Mask

Peak Power -8.85 dBm
Rangelow | RangeUp | RBW |

10001 pts
Standard: None

Span 200.0 MHz

RBW 500.000 kHz

Freguency | _Power Abs | PowerRel | ALimit
-100.000 MHz -65.900 MHz 500.000 kHz 6.98663 GHz -62.09 dBm -53.24 dB -13.24 dB
-65.900 MHz -43.930 MHz 500.000 kHz 7.01919 GHz -62.40 dBm -53.56 dB -13.61 dB
-43.930 MHz -22.970 MHz 500.000 kHz 7.06154 GHz -46.09 dBm -37.24 dB -17.21 dB
-22.970 MHz -21.870 MHz 500.000 kHz 7.06204 GHz -46.58 dBm -37.74 dB -17.94 dB
21,970 MHz 22,970 MHz =~ 500.000 kHz 7.10796 GHz -47.53 dBm -38.68 dB -18.88 dB
22,970 MHz 43,930 MHz | 500,000 kHz 7.10804 GHz -47.10 dBm -38.26 dB -18.23 dB
43,930 MHz 65,900 MHz | 500.000 kHz 7.15087 GHz -64.87 dBém -56.02 dB -16.04 dB
65,900 MHz 100,000 MHz = 500.000 kHz 7.15159 GHz -64.35 dBém -55.50 dB -15.50 dB
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Ref Level 15.00 dBm
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Spectrum Emission Mask
Peak Power -9.13 dBm
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Standard: None

Span 200.0 MHz

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |

-100,000 MHz 66,030 MHz 500,000 kHz 6.99107 GHz -62.62 dBm -53.49 dB -13.49 dB
-66,030 MHz -44,020 MHz | 500.000 kHz 7.01908 GHz -62.99 dBm -53.86 dB -13.92 dB
44,020 MHz -23,010MHz | 500.000 kHz 7.06180 GHz -46.67 dBm -37.54 dB -17.47 dB
-23.010 MHz 22,010 MHz | 500.000 kHz 7.06200 GHz -46.95 dBm -37.62 dB -18.02 dB
22,010 MHz 23.010 MHz = 500.000 kHz 7.10800 GHz -47.80 dBm -38.67 dB -18.87 dB
23,010 MHz 44,020 MHz 500,000 kHz 7.10804 GHz -47.77 dBm -38.64 dB -18.62 dB
44,020 MHz 66,030 MHz  500.000 kHz 7.15090 GHz -64.81 dBm -55.68 db -15.76 dB
66,030 MHz 100,000 MHz = 500.000 kHz 7.15960 GHz -64.69 dém -55.56 dB -15.56 dB
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Span 200.0 MHz

Range Low |

Spectrum Emission Mask
Peak Power -9.12 dBm

Standard: None

RBW 500.000 kHz

Range Up RBW | Frequency | PowerAbs | PowerRel |  Alimit
-100.000 MHz -64.740 MHz 500,000 kHz 6.98891 GHz -61.59 dBm -52.48 dB -12.48 dB
-64.740 MHz -43.160 MHz 500,000 kHz 7.02033 GHz -62.99 dBm -53.88 dB -13.92 dB
-43.160 MHz -22.580 MHz 500.000 kHz 7.06239 GHz -44 .44 dBm -35.32 dB -15.31 dB
-22.5680 MHz -21.580 MHz 500.000 kHz 7.06243 GHz -45.59 dBm -36.47 dB -16.67 dB
21,580 MHz 22,580 MHz =~ 500.000 kHz 7.10757 GHz -47.35 dBm -38.23 dB -18.43 dB
22,580 MHz 43,160 MHz =~ 500,000 kHz 7.10765 GHz -47.22 dBm -38.10 dB -18.07 dB
43,160 MHz 64,740 MHz | 500.000 kHz 7.14059 GHz -65.01 dBm -55.89 dB -15.98 db
64,740 MHz 100,000 MHz = 500.000 kHz 7.15669 GHz -64.65 dém -55.53 dB -15.53 dB
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Spectrum Emission Mask Standard: None
Peak Power -8.06 dBm RBW 500.000 kHz

Range Low | Range Up RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-100,000 MHz -65.610 MHz 500,000 kHz 6.98901 GHz -61.14 dBm -53.09 dB -13.09 dB
-65.610 MHz -43.740 MHz | 500,000 kHz 7.01954 GHz -62.28 dBm -54.22 dB -14.31dB
43,740 MHz -22,870 MHz | 500.000 kHz 7.06204 GHz -45.80 dBm -37.75 dB -17.71dB
-22,870 MHz -21.870 MHz | 500.000 kHz 7.06214 GHz -45.84 dBm -37.79 dB -17.99 dB
21,870 MHz 22,870 MHz 500,000 kHz 7.10786 GHz -47.11 dBm -39.06 dB -19.26 dB
22,870 MHz 43,740 MHz | 500,000 kHz 7.10794 GHz -46.59 dBm -38.54 dB -18.51 dB
43,740 MHz 65,610 MHz = 500.000 kHz 7.150358 GHz -64.46 dém -56.40 dB -16.42 dB
65,610 MHz 100,000 MHz = 500.000 kHz 7.15190 GHz -64.11 dBm -56.05 dB 16.05 dB
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Spectrum mﬂl
Ref Level 14.62 dém Offset 24.62 di Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -7.12 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit |
200,000 MHz __-132,060 MHz 1.000 MHz 5.82279 GHz -60.08 dBm -52.96 dB -12.96 db
-132,060 MHz -88.040 MHz 1.000 MHz 5.85364 GHz -650.14 dBm -53.02 db -13.21dB
-88.040 MHz -45.020 MHz 1.000 MHz 5.93984 GHz -45.42 dbm -38.30 dB -18.27 dB
45,020 MHz 44,020 MHz 1.000 MHz 5.54000 GHz -46.50 dbm -35.38 dB -19.78 dB
44,020 MHz 45.020 MHz 1,000 MHz 6.03000 GHz -45.52 dBm -38.40 dB -18.80 dB
45,020 MHz 988.040 MHz 1,000 MHz 6.03020 GHz -45.54 dBm -38.42 dB -18.39 dB
88,040 MHz 132.060 MHz 1,000 MHz 6.11704 GHz -59.32 dém -52.20 dB -12.20 dB
132,060 MHz 200.000 MHz 1,000 MHz 6.14701 GHz -59.04 dBém -51.92 dB -11.92 dB
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CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.78 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-200,000 MHz | -135.210 MHz 1.000 MHz 5.84825 GHz -59.93 dBm -53.14 dB -13.14 dB
-135,210 MHz -90.140 MHz 1.000 MHz 5.84985 GHz -60.24 dBm -53.45 dB -13.47 dB
-90.140 MHz -46,070 MHz 1.000 MHz 5.93863 GHz -47 .66 dBm -40.88 dB -20.82 dB
46,070 MHz -45.070 MHz 1.000 MHz 5.93895 GHz -48.09 dBm -41.30 dB -21.70 dB
45,070 MHz 46.070 MHz 1,000 MHz 6.03105 GHz -46.76 dBm -39.98 dB -20.38 dB
46,070 MHz 90.140 MHz 1,000 MHz 6.03113 GHz -46.46 dBm -39.67 dB -10.66 dB
90,140 MHz 135.210 MHz 1,000 MHz 6.12003 GHz -59.28 dBm -52.50 dB -12.55 dB
135,210 MHz 200.000 MHz 1,000 MHz 6.15493 GHz -59.02 deém -52.24 dB -12.24 dB
- —_———
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@ 1Rm View

heck

10 db AL
p<200

o di

-10 dl

-20 di

-30 di

-40d

=50 df

|

L

\
h—

=70 dl

-80 di

CF 5.985 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask
Peak Power -6.40 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-200,000 MHz -133.790 MHz 1,000 MHz 5.83139 GHz -59.84 dBm -53.44 dB -13.44 dB
-133.790 MHz -89.190 MHz 1.000 MHz 5.85151 GHz -59.94 dBm -53.53 dB -13.61 dB
-89.190 MHz -45.600 MHz 1.000 MHz 5.93906 GHz -45.85 dBm -39.44 dB -19.38 dB
-45.600 MHz -44.600 MHz 1.000 MHz 5.93942 GHz -46.16 dBm 39.75 dB -20.15 dB
44,600 MHz 45.600 MHz 1,000 MHz 6.03058 GHz -46.53 dBm -40.13 dB -20.53 dB
45,600 MHz 89,190 MHz 1,000 MHz 6.03066 GHz -45.90 dBm -39.49 dB -19.48 dB
89,190 MHz 133,790 MHz 1,000 MHz 6.11837 GHz -58.81 dBm -52.40 dB -12.52 db
133,790 MHz 200.000 MHz 1,000 MHz 6.11993 GHz -58.53 dBm -52.13 dB -12.13 dB
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CF 5.985 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask
Peak Power -6.66 dBm

Standard: None
RBW 1.000 MHz

JL

Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
200,000 MHz | -134.070 MHz 1.000 MHz 5.84019 GHz -50.84 dBm -53.18 dB -13.18 dB
-134,070 MHz -89,380 MHz 1.000 MHz 5.85095 GHz -60.05 dBm -53.39 dB -13.40 dB
-89,380 MHz 45,690 MHz 1.000 MHz 5.93917 GHz -46.56 dBm -39.90 dB -19.88 dB
-45,690 MHz 44,690 MHz 1.000 MHz 5.93933 GHz -47.05 dBm -40.40 dB -20.90 dB
44,690 MHz 45.690 MHz 1,000 MHz 6.03067 GHz -46.32 dBm -39.66 dB -20.06 dB
45,690 MHz 89,380 MHz 1,000 MHz 6.03071 GHz -46.01 dBm -39.35dB -19.35 dB
809,380 MHz 134.070 MHz 1,000 MHz 6.11761 GHz -57.90 dBém -51.24 dB -11.63 dB
134,070 MHz 200.000 MHz 1,000 MHz 6.16142 GHz -57.71 dém -51.06 dB -11.06 dB
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Report No.
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Spectrum
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CF 6.465 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask
Peak Power -6.37 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-200,000 MHz -134.360 MHz 1,000 MHz 6.33018 GHz -57.89 dBm -51.53 dB -11.53 dB
-134 360 MHz -89.570 MHz 1.000 MHz 6.33106 GHz -58.09 dBm -51.73 dB -11.84 dB
-89.570 MHz -45.790 MHz 1.000 MHz 6.41907 GHz -46.05 dBm -39.68 dB -19.66 dB
-45.790 MHz -44.790 MHz 1.000 MHz 6.415923 GHz -46.59 dBm -40.22 dB -20.62 dB
44,790 MHz 45.790 MHz 1,000 MHz 6.51077 GHz -46.47 dBm -40.10 dB -20.50 dB
45,790 MHz 89.570 MHz 1,000 MHz 6.51113 GHz -45.45 dBm -39.08 dB -19.02 db
89,570 MHz 134,360 MHz 1,000 MHz 6.59930 GHz -57.82 dém -51.45 dB -11.47 db
134,360 MHz 200.000 MHz 1,000 MHz 6.64618 GHz -57.53 dém -51.16 dB -11.16 dB
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10001 pts Span 400.0 MHz

Spectrum Emission Mask
Peak Power -6.87 dBm

Standard: None
RBW 1.000 MHz
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
200,000 MHz | -138,350 MHz 1.000 MHz 6.26514 GHz -57.53 dBm -50.66 dB -10.66 dB
-138,350 MHz 92,230 MHz 1.000 MHz 6.32699 GHz -57.74 dBm -50.87 dB -10.96 dB
-92,230 MHz -47.120 MHz 1.000 MHz 6.41782 GHz -48.22 dBm -41.35 dB -21.34 dB
47,120 MHz 46,120 MHz 1.000 MHz 6.41790 GHz -48.58 dBm -41.71 dB 22.11 dB
46,120 MHz 47.120 MHz 1,000 MHz 6.51210 GHz -48.75 dBm -41.08 dB -22.28 dB
47,120 MHz 92.230 MHz 1,000 MHz 6.51222 GHz -48.68 dBm -41.81dB -21.80 dB
92,230 MHz 138,350 MHz 1,000 MHz 6.60301 GHz -57.71 dém -50.84 dB -10.93 dB
138,350 MHz 200.000 MHz 1,000 MHz 6.61897 GHz 57 44 dBm -50.57 dB -10.57 dB
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Count 100/100

Spectrum

Ref Level 15.00 dBm

Offset 25.55 dB

Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -6.79 dBm RBW 1.000 MHz
Range Low | Range U | RBW | Frequency | Powerabs | PowerRel |  ALimit
—Range ge Up quenc
-200.000 MHz -136.640 MHz 1.000 MHz 6.30346 GHz -57.76 dBm -50.97 dB -10.97 dB
-136.640 MHz -91.090 MHz 1.000 MHz 6.32838 GHz -57.94 dBm -51.15 dB -11.16 dB
-91.090 MHz -46.550 MHz 1.000 MHz 6.41839 GHz -47.71 dBm -40.92 dB -20.91 dB
-46.550 MHz -45.550 MHz 1.000 MHz 6.41847 GHz -47.90 dBm -41.11 dB -21.51 dB
45,550 MHz 46.550 MHz 1,000 MHz 6.51153 GHz -47.91 dBm -41.12 dB -21.52 dB
46,550 MHz 91.090 MHz 1,000 MHz 6.51237 GHz -48.24 dBm -41.45dB -21.31dB
91,090 MHz 136.640 MHz 1,000 MHz 6.60110 GHz -57.41 dém -50.62 dB -10.77 dB
136,640 MHz 200.000 MHz 1,000 MHz 6.63374 GHz -57.27 dém -50.48 dB -10.48 dB
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Spectrum Emission Mask
Peak Power -6.51 dBm
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RBW 1.000 MHz
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
200,000 MHz __ -136.070 MHz 1.000 MHz 6.31519 GHz -57.30 dBm -50.79 dB -10.79 dB
-136,070 MHz -90.710 MHz 1.000 MHz 6.32079 GHz -57.31 dBm -50.80 dB -11.02 dB
-90,710 MHz 46,360 MHz 1.000 MHz 6.41858 GHz -47.34 dBm -40.82 dB -20.81 dB
46,360 MHz 45,360 MHz 1.000 MHz 6.41866 GHz -47.63 dBm -41.12 dB 2152 dB
45,360 MHz 46.360 MHz 1,000 MHz 6.51134 GHz -47.70 dBm -41.19 dB -21.59 dB
46,360 MHz 90.710 MHz 1,000 MHz 6.51150 GHz -47.12 dBm -40.60 dB -20.58 dB
90,710 MHz 136.070 MHz 1,000 MHz 6.60081 GHz -56.72 dém -50.21 dB -10.28 dB
136,070 MHz 200.000 MHz 1,000 MHz 6.60397 GHz -56.65 dBm -50.14 dB -10.14 dB
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11BESOMIMO_Antl_6625_52RU*16
Spectrum mﬂl
Ref Level 15.00 dém Offset 25.35 d& Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.14 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
200,000 MHz __ -135.780 MHz 1.000 MHz 6.48392 GHz -57.46 dBm -51.32 dBb -11.32 db
-135,780 MHz -50.520 MHz 1.000 MHz 6.48944 GHz -57.62 dBm -51.48 dB -11.54 dB
-90,520 MHz -46.260 MHz 1.000 MHz 6.57B68 GHz -46.50 dbm -40.36 dB -20.35 dB
46,260 MHz -45.260 MHz 1.000 MHz 6.57676 GHz -46.71 dbm -40.57 db -20.97 db
45,260 MHz 46.260 MHz 1,000 MHz 6.67124 GHz -46.76 dBm -40.61 dB -21.01 dB
46,260 MHz 90.520 MHz 1,000 MHz 6.67144 GHz -46.74 dBm -40.59 dB -20.56 dB
90,520 MHz 135.780 MHz 1,000 MHz 6.76060 GHz -57.89 dBém -51.75dB -11.80 dB
135,780 MHz 200.000 MHz 1,000 MHz 6.76132 GHz -57.66 dém -51.52 dB -11.52 dB
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CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.26 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-200,000 MHz  -138.060 MHz 1.000 MHz 6.48620 GHz -56.99 dBm -50.73 dB -10.73 dB
-138,060 MHz -92,040 MHz 1.000 MHz 6.48700 GHz -57.35 dBm -51.09 dB -11.11dB
92,040 MHz -47.020 MHz 1.000 MHz 6.57776 GHz -46.98 dBm -40.72 dB -20.68 dB
47,020 MHz 46,020 MHz 1.000 MHz 6.57600 GHz -47.25 dBm -41.00 dB -21.40 dB
46,020 MHz 47.020 MHz 1,000 MHz 6.67200 GHz -47.43 dBm -41.18 dB -21.58 dB
47,020 MHz 92.040 MHz 1,000 MHz 6.67232 GHz -46.83 dBm -40.57 dB -20.52 dB
92,040 MHz 138.060 MHz 1,000 MHz 6.76252 GHz -57.64 dBém -51.38 dB -11.52 dB
138,060 MHz 200.000 MHz 1,000 MHz 6.76440 GHz -57.19 dBém -50.94 dB -10.94 dB
I J [T
Date: 27.JUL.2024 16:50:13
Sporton International Inc. (Kunshan) Page Number 1 A2-516 of 637

TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB



SPORTON LAB.
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Report No.

: FR462802C

11BES8OMIMO_Ant3_6625_52RU*16

Spec

Ref Level 15.00 dBm
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@ 1Rm View
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Spectrum Emission Mask
Peak Power -5.86 dBm

10001 pts
Standard: None

Span 400.0 MHz

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-200,000 MHz -134.360 MHz 1,000 MHz 6.48986 GHz -56.98 dBm -51.12 dB -11.12 dB
-134 360 MHz -89.570 MHz 1.000 MHz 6.49086 GHz -57.11 dBm -51.25 dB -11.31dB
-89.570 MHz -45.790 MHz 1.000 MHz 6.57907 GHz -45.74 dBm -39.88 dB -19.85 dB
-45.790 MHz -44.790 MHz 1.000 MHz 6.57923 GHz -45.94 dBm -40.08 dB -20.48 dB
44,790 MHz 45.790 MHz 1,000 MHz 6.67077 GHz -45.79 dBm -39.93 dB -20.33 dB
45,790 MHz 89.570 MHz 1,000 MHz 6.67109 GHz -44.72 dBm -38.86 dB -18.80 dB
89,570 MHz 134,360 MHz 1,000 MHz 6.75926 GHz -57.10 dBm -51.24 dB -11.27 dB
134,360 MHz 200.000 MHz 1,000 MHz 6.76102 GHz -56.98 dBm -51.12 dB -11.12 dB
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CF 6.625 GHz

Spectrum Emission Mask
Peak Power -5.73 dBm

10001 pts
Standard: None

Span 400.0 MHz

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
200,000 MHz | -133,200 MHz 1.000 MHz 6.48938 GHz -56.40 dBm -50.67 dB -10.67 dB
-133,200 MHz -88,800 MHz 1.000 MHz 6.49202 GHz -56.86 dBm -51.13 dB -11.18 dB
-88,800 MHz 45,400 MHz 1.000 MHz 6.57950 GHz -45.37 dBm -39.64 dB -19.62 dB
-45,400 MHz 44,400 MHz 1.000 MHz 6.57962 GHz -45.64 dBm -39.91 dB -20.31 dB
44,400 MHz 45.400 MHz 1,000 MHz 6.67038 GHz -45.56 dBm -39.83 dB -20.23 dB
45,400 MHz 98.800 MHz 1,000 MHz 6.67078 GHz -44.42 dBm -38.69 dB -18.62 dB
88,800 MHz 133,200 MHz 1,000 MHz 6.75810 GHz -56.85 dBm -51.12 dB -11.15dB
133,200 MHz 200.000 MHz 1,000 MHz 6.76034 GHz -56.51 dBém 50 10.78 dB
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11BESOMIMO_Ant1_7025_52RU*16
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Spectrum
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10001 pts Span 400.0 MHz

Spectrum Emission Mask
Peak Power -6.39 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-200,000 MHz -134,070 MHz 1,000 MHz 6.88395 GHz -56.76 dBm -50.36 dB -10.36 dB
-134.070 MHz -89.380 MHz 1.000 MHz 6.89095 GHz -57.12 dBm -50.73 dB -10.73 dB
-89.380 MHz -45.690 MHz 1.000 MHz 697921 GHz -47.05 dBm -40.66 dB -20.64 dB
-45.690 MHz -44.690 MHz 1.000 MHz 6.97933 GHz -47.01 dBm -40.61 dB -21.01 dB
44,690 MHz 45.690 MHz 1,000 MHz 7.07067 GHz -47.23 dBm -40.83 dB -21.23 dB
45,690 MHz 89,380 MHz 1,000 MHz 7.07071 GHz -46.29 dBm -39.89 dB -19.80 dB
809,380 MHz 134.070 MHz 1,000 MHz 7.15877 GHz -61.08 dBém -54.68 db -14.76 dB
134,070 MHz 200.000 MHz 1,000 MHz 7.16149 GHz -60.21 dBm -54.52 dB -14.52 dB
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10001 pts Span 400.0 MHz

Spectrum Emission Mask
Peak Power -6.11 dBm

Standard: None
RBW 1.000 MHz

JL

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
200,000 MHz | -133.790 MHz 1.000 MHz 6.88627 GHz -56.96 dBm -50.86 dB -10.96 dB
-133,790 MHz -89.190 MHz 1.000 MHz 6.89139 GHz -57.50 dBm -51.40 dB -11.44 dB
-89,190 MHz 45,600 MHz 1.000 MHz 6.97926 GHz -46.37 dBm -40.26 dB -20.23 dB
-45,600 MHz 44,600 MHz 1.000 MHz 6.97942 GHz -47.33 dBm -41.23 dB 2163 dB
44,600 MHz 45.600 MHz 1,000 MHz 7.07058 GHz -46.67 dBm -40.57 dB -20.97 dB
45,600 MHz 89,190 MHz 1,000 MHz 7.07102 GHz -46.51 dBm -40.41dB -20.33 dB
89,190 MHz 133,790 MHz 1,000 MHz 7.15865 GHz -61.25 dém -55.14 dB -15.18 dB
133,790 MHz 200.000 MHz 1,000 MHz 7.16013 GHz -61.09 dém -54.98 db -14.98 dB
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Spectrum mﬂl
Ref Level 15.00 dém Offset 26.13 d& Mode Sweep
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CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.20 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-200.000 MHz -134.640 MHz 1.000 MHz 6.87298 GHz -56.60 dBm -50.41 dB -10.41 dB
-134.640 MHz -89.760 MHz 1.000 MHz 6.89046 GHz -56.93 dBm -50.73 dB -10.76 dB
-89.760 MHz -45.880 MHz 1.000 MHz 6.97902 GHz -47.03 dBm -40.83 dB -20.81 dB
-45.880 MHz -44.880 MHz 1.000 MHz 6.97914 GHz -47.42 dBm -41.23 dB -21.63 dB
44,880 MHz 45.880 MHz 1,000 MHz 7.07086 GHz -47.80 dBm -41.60 dB -22.00 dB
45,880 MHz 89.760 MHz 1,000 MHz 7.07094 GHz -47.60 dBm -41.41dB -21.39 dB
89,760 MHz 134,640 MHz 1,000 MHz 7.15922 GHz -61.04 dBém -54.84 dB -14.95 dB
134,640 MHz 200.000 MHz 1,000 MHz 7.21642 GHz -60.72 deém -54.52 dB -14.52 dB
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Spectrum Emission Mask
Peak Power -5.80 dBm

10001 pts
Standard: None

Span 400.0 MHz

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
200,000 MHz _ -132.060 MHz 1.000 MHz 6.84435 GHz -55.73 dBm -49.93 dB -0.93 dB
-132,060 MHz -88.040 MHz 1.000 MHz 6.89300 GHz -56.41 dBm -50.61 dB -10.63 dB
-88,040 MHz 45,020 MHz 1.000 MHz 6.97036 GHz -45.96 dBm -40.16 dB -20.04 dB
-45,020 MHz 44,020 MHz 1.000 MHz 6.98000 GHz -46.13 dBm -40.33 dB -20.73 dB
44,020 MHz 45.020 MHz 1,000 MHz 7.07000 GHz -46.14 dBm -40.34 dB -20.74 dB
45,020 MHz 988.040 MHz 1,000 MHz 7.07012 GHz -45.60 dBm -39.80 dB -19.78 dB
88,040 MHz 132.060 MHz 1,000 MHz 7.15676 GHz -60.19 dBém -54.30 dB -14.47 db
132,060 MHz 200.000 MHz 1,000 MHz 7.16556 GHz -50.94 dBém 54. 14.14 dB
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CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.44 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-400.000 MHz -261.270 MHz 2.000 MHz 5.76121 GHz -57.49 dBm -54.05 dB -14.06 dB
-261.270 MHz -174.180 MHz 2.000 MHz 5.76377 GHz -57.54 dBm -54.10 dB -14.10 dB
-174.180 MHz -88.0590 MHz 2.000 MHz 5.93631 GHz -44.48 dBm -41.04 dB -20.99 dB
-88.090 MHz -87.050 MHz 2.000 MHz 5.93695 GHz -44.63 dBm -41.19 dB -22.02 dB
87.090 MHz 88.090 MHz 2,000 MHz 6.11305 GHz -42.97 dBm -39.53 dB -20.36 dB
88,090 MHz 174,180 MHz 2,000 MHz 6.11313 GHz -42.77 dBm -39.33 dB -19.32 dB
174,180 MHz 261.270 MHz 2,000 MHz 6.28527 GHz -54.91 dBém -51.47 db -11.60 dB
261,270 MHz 400.000 MHz 2,000 MHz 6.38512 GHz -54.55 dBém -51.11 dB -11.11 dB
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CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.37 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-400,000 MHz  -258.410 MHz 2,000 MHz 5.76607 GHz -57.49 dBm -54.13 dB -14.13 dB
258,410 MHz | -172.270 MHz 2,000 MHz 5.76671 GHz -57.63 dBm -54.27 d -14.29 dB
-172,270 MHz -87.140 MHz 2,000 MHz 5.93782 GHz -43.53 dBm -40.17 dB -20.16 dB
-87.140 MHz -86.140 MHz 2,000 MHz 5.93790 GHz -43.99 dBm -40.63 dB -21.46 dB
86,140 MHz 87.140 MHz 2,000 MHz 6.11210 GHz -41.91 dBm -38.54 dB -19.38 dB
87,140 MHz 172,270 MHz 2,000 MHz 6.11218 GHz -41.64 dBm -38.27 dB -18.27 dB
172,270 MHz 258,410 MHz 2,000 MHz 6.28313 GHz -55.25 dBm -51.88 dB -11.92 dB
258,410 MHz 400.000 MHz 2,000 MHz 6.30881 GHz -54.91 dBm .54 dB
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Spectrum mﬂl
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CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.99 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit
-400.000 MHz -257.270 MHz 2.000 MHz 5.76513 GHz -57.27 dBm -54.28 dB -14.28 dB
-257.270 MHz -171.510 MHz 2.000 MHz 5.76793 GHz -57.39 dBm -54.40 dB -14.43 dB
-171.510 MHz -86.760 MHz 2.000 MHz 5.93820 GHz -41.49 dBm -38.51 dB -18.50 dB
-86.760 MHz -85.760 MHz 2.000 MHz 5.93828 GHz -42.03 dBm -39.04 dB -19.87 dB
85.760 MHz 86.760 MHz 2,000 MHz 6.11172 GHz -42.01 dBm -39.03 dB -19.86 dB
86,760 MHz 171.510 MHz 2,000 MHz 6.11188 GHz -42.58 dBm -39.60 dB -19.59 dB
171,510 MHz 257.270 MHz 2,000 MHz 6.27887 GHz -54.17 dBm -51.18 dB -11.66 dB
257,270 MHz 400.000 MHz 2,000 MHz 6.38864 GHz -53.80 dBm -50.82 dB -10.82 dB
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CF 6.025 GHz 10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -3.29 dBm

Standard: None

RBW 2.000 MHz

Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
400,000 MHz | -254,990 MHz 2.000 MHz 5.75709 GHz -57.32 dBm -54.03 dB -14.03 dB
254,990 MHz | -169.990 MHz 2.000 MHz 5.77029 GHz -57.50 dBm -54.20 dB -14.24 dB
-169,990 MHz -86.000 MHz 2.000 MHz 5.93880 GHz -42.16 dBm -38.87 dB -18.85 dB
-86,000 MHz -85.000 MHz 2.000 MHz 5.93904 GHz -42.44 dBm -39.14 dB -19.98 dB
85,000 MHz 986.000 MHz 2,000 MHz 6.11096 GHz -41.19 dBm -37.90 dB -18.73 dB
86,000 MHz 169.990 MHz 2,000 MHz 6.11192 GHz -41.74 dBm -38.45dB -18.36 dB
169,990 MHz 254,990 MHz 2,000 MHz 6.27971 GHz -54.25 dBm -50.95 dB -10.99 dB
254,990 MHz 400.000 MHz 2,000 MHz 640919 GHz -53.35 dBém 50 10.05 dB

| J (I

Date: 27.JUL.2024 21:22:35

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRXS2437XB

Page Number 1 A2-521 of 637



samranas. FCC RF Test Report

Report No.

: FR462802C

11BE160MIMO_Ant1_6505_106RU*16

Spectrum

Count 100/100

Ref Level 15.00 dBm Offset 25.16 d&

Mode Sweep

@ 1Rm View

10 cbiail qheck
<200

o di

-10 di

MLV

-20 di

-30 di

-40d

=50 df

-60 dl

-70 di

-80 di

CF 6.505 GHz

10001 pts

Span 8

00.0 MHz

Spectrum Emission Mask

Peak Power -3.11 dBm

Standard: None

RBW 2.000 MHz

JL

Date: 27.JUL.2024 21:26.46

Rangelow | RangeUp | RBW | Frequency | Power Abs Power Rel | ALimit
-400,000 MHz -261,840 MHz 2.000 MHz 6.22824 GHz -54.71 dBm -51.60 dB -11.60 dB
-261.840 MHz -174.560 MHz 2.000 MHz 6.24328 GHz -54.85 dBm -51.75 dB -11.76 dB
-174 560 MHz -88.280 MHz 2.000 MHz 6.41636 GHz -44.78 dBm -41.67 dB -21.64 dB
-88.2680 MHz -87.280 MHz 2.000 MHz 6.41676 GHz -44.84 dBm -41.74 dB -22.57 dB
87,280 MHz 98.280 MHz 2,000 MHz 6.59324 GHz -44.26 dBm -41.15dB -21.99 dB
88,280 MHz 174.560 MHz 2,000 MHz 6.67928 GHz -51.38 dBm -48.28 dB -20.30 dB
174,560 MHz 261.840 MHz 2,000 MHz 6.76576 GHz -54.55 dBm -51.45 dB -11.60 dB
261,840 MHz 400.000 MHz 2,000 MHz 6.77672 GHz -54.59 dém -51.49 dB -11.49 dB
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
400,000 MHz __ -25B.,980 MHz 2.000 MHz 6.23886 GHz -53.95 dBm -51.05 dB -11.05 dB
258,980 MHz | -172.650 MHz 2.000 MHz 6.24798 GHz -53.43 dBm -50.54 dB -10.81 dB
-172,650 MHz -87.330 MHz 2.000 MHz 6.41755 GHz -42.74 dBm -39.85 dB -19.84 dB
-87.330 MHz -86.330 MHz 2.000 MHz 6.41771 GHz -43.15 dBm -40.25 dB £21.09 dB
86,330 MHz 87.330 MHz 2,000 MHz 6.59229 GHz -43.36 dBm -40.46 dB -21.29 dB
87,330 MHz 172,650 MHz 2,000 MHz 6.59237 GHz -42.74 dBm -39.85 dB -19.85 dB
172,650 MHz 258.980 MHz 2,000 MHz 6.76378 GHz -54.60 dBém -51.71dB -11.74 dB
258,980 MHz 400.000 MHz 2,000 MHz 6.76490 GHz -54.38 dBm -51.48 dB -11.48 dB
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-172.650 MHz -87.330 MHz 2.000 MHz 6.41763 GHz -43.55 dBm -40.35 dB -20.34 dB
-87.330 MHz -86.330 MHz 2.000 MHz 6.41771 GHz -43.97 dBm -40.77 dB -21.60 dB
86,330 MHz 87.330 MHz 2,000 MHz 6.59229 GHz -43.48 dBm -40.28 dB -21.11de
87,330 MHz 172,650 MHz 2,000 MHz 6.599253 GHz -42.89 dBm -39.69 dB -19.67 dB
172,650 MHz 258.980 MHz 2,000 MHz 6.76370 GHz -53.25 dBm -50.05 dB -10.00 dB
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-400,000 MHz  -258.980 MHz 2,000 MHz 6.24366 GHz -52.87 dBm -50.13 dB -10.13 dB
258,980 MHz | -172.650 MHz 2,000 MHz 6.24638 GHz -53.32 dBm -50.58 dB -10.63 dB
-172,650 MHz -87.330 MHz 2,000 MHz 6.33983 GHz -49.80 dBm -47.05 dB -19.75 dB
-87.,330 MHz -86.330 MHz 2,000 MHz 6.41771 GHz -43.20 dBm -40.46 dB -21.20 dB
86,330 MHz 87.330 MHz 2,000 MHz 6.59229 GHz -42.88 dBm -40.14 dB -20.97 dB
87,330 MHz 172,650 MHz 2,000 MHz 6.65584 GHz -47.61 dBm -44.86 dB -18.91 dB
172,650 MHz 258.980 MHz 2,000 MHz 6.76362 GHz -53.28 dBm -50.54 dB -10.59 dB
258,980 MHz 400.000 MHz 2,000 MHz 6.77907 GHz -53.10 dBém .35 dB
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-260.700 MHz -173.800 MHz 2.000 MHz 6.72450 GHz -53.77 dBm -50.41 dB -10.43 dB
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-260.700 MHz -173.800 MHz 2.000 MHz 6.72442 GHz -52.84 dBm -49.67 dB -9.68 dB
-173.800 MHz -87.900 MHz 2.000 MHz 6.89698 GHz -44.64 dBm -41.47 dB -21.46 dB
-87.900 MHz -86.900 MHz 2.000 MHz 6.89714 GHz -44.96 dBm -41.79 dB -22.62 dB
86,900 MHz 87.900 MHz 2,000 MHz 7.07286 GHz -45.52 dBm -42.35dB -23.18 dB
87,900 MHz 173.800 MHz 2,000 MHz 7.07310 GHz -45.50 dBm -42.33 dB -22.31 dB
173,800 MHz 260,700 MHz 2,000 MHz 7.24518 GHz -57.94 dBém -54.76 dB -14.83 dB
260,700 MHz 400.000 MHz 2,000 MHz 7.24718 GHz -57.64 dém -54.47 db -14.47 dB
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255,560 MHz | -170.370 MHz 2,000 MHz 6.73124 GHz -51.86 dBm -48.84 dB -9.09 dB
-170.370 MHz -86.190 MHz 2,000 MHz 6.89829 GHz -41.96 dBm -38.93 dB -18.88 dB
-86.190 MHz -85.150 MHz 2,000 MHz 6.89885 GHz -42.20 dBm -39.18 dB -20.01 dB
85,190 MHz 86.190 MHz 2,000 MHz 7.07115 GHz -43.18 dBm -40.15 dB -20.98 dB
86,190 MHz 170.370 MHz 2,000 MHz 7.07123 GHz -43.17 dBm -40.15 dB -20.14 dB
170,370 MHz 255.560 MHz 2,000 MHz 7.23956 GHz -57.69 dém -54.67 dB -14.81 dB
255,560 MHz 400.000 MHz 2,000 MHz 7.24396 GHz -57.59 dém .57 dB
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Duty Cycle
Test Result
_— Transmission Duty
Test Antenna Freq(MHz) Ru Trans.mlssmn Period Cycle Verdict
Mode Size Duration [ms]
[ms] [%]
Antl 6105 242RU*16 1.46 2.89 50.52
Ant2 6105 242RU*16 1.45 2.82 51.42
11BE320MIMO Ant3 6105 242RU*16 1.45 2.81 51.60
Ant4 6105 242RU*16 1.45 2.84 51.06
Antl 5955 52RU*4 5.02 5.53 90.78
Ant2 5955 52RU*4 5.02 5.61 89.48
11AX20MIMO Ant3 5955 52RU*4 5.03 5.55 90.63
Ant4 5955 52RU*4 5.03 5.55 90.63
Antl 5965 52RU*8 4.97 5.36 92.72
Ant2 5965 52RU*8 4,96 5.37 92.36
LLAX40MIMO Ant3 5965 52RU*8 4,96 5.36 92.54
Ant4 5965 52RU*8 4.96 5.36 92.54
Antl 5985 52RU*16 5.04 577 87.35
Ant2 5985 52RU*16 5.04 5.76 87.50
LLAX8OMIMO Ant3 5985 52RU*16 5.05 577 87.52
Ant4 5985 52RU*16 5.05 5.77 87.52
Antl 6025 106RU*16 2.06 2.79 73.84
Ant2 6025 106RU*16 2.06 2.79 73.84
11AX160MIMO Ant3 6025 106RU*16 2.06 2.81 73.31
Ant4 6025 106RU*16 2.06 2.80 73.57
Antl 5955 52RU*4 5.02 5.53 90.78
Ant2 5955 52RU*4 5.03 5.54 90.79
11BE20MIMO Ant3 5955 52RU*4 5.02 5.54 90.61
Ant4 5955 52RU*4 5.03 5.54 90.79
Antl 5965 52RU*8 5.02 5.60 89.64
Ant2 5965 52RU*8 5.03 5.61 89.66
11BE4OMIMO Ant3 5965 52RU*8 5.02 5.61 89.48
Ant4 5965 52RU*8 5.01 5.60 89.46
Antl 5985 52RU*16 5.05 5.76 87.67
Ant2 5985 52RU*16 5.04 5.76 87.50
11BES8OMIM
80 © Ant3 5985 52RU*16 5.05 5.77 87.52
Ant4 5985 52RU*16 5.05 5.77 87.52
Antl 6025 106RU*16 3.19 3.82 83.51
Ant2 6025 106RU*16 3.19 3.82 83.51
11BE160MIMO Ant3 6025 106RU*16 3.19 3.83 83.29
Ant4 6025 106RU*16 3.19 3.82 83.51
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<Puncturing Mode>

Maximum power spectral density

Test Result

Test Fre Ru Ru Result : EIRP Limit :
Mode Antenna (MHg) Size index | [dBmMHZ] | C3" | [dBmMHZ] | [dBmiMHZ | VeIt
Puncturing 80M RU4 -6.61 0.23 -6.38 <5.00 PASS
Antl 6105 | Puncturing 80+40M | RUG6 -6.38 0.23 -6.15 <5.00 PASS
Puncturing 40M RU8 -6.30 0.23 -6.07 <5.00 PASS
Puncturing 80M RU4 -6.57 0.23 -6.34 <5.00 PASS
Ant2 6105 | Puncturing 80+40M | RU6 -6.39 0.23 -6.16 <5.00 PASS
Puncturing 40M RUS8 -6.17 0.23 -5.94 <5.00 PASS
Puncturing 80M RU4 -6.43 0.23 -6.20 <5.00 PASS
Ant3 6105 | Puncturing 80+40M | RU6 -6.50 0.23 -6.27 <5.00 PASS
Puncturing 40M RU8 -6.26 0.23 -6.03 <5.00 PASS
Puncturing 80M RU4 -6.74 0.23 -6.51 <5.00 PASS
Ant4 6105 | Puncturing 80+40M | RU6 -6.40 0.23 -6.17 <5.00 PASS
Puncturing 40M RU8 -6.30 0.23 -6.07 <5.00 PASS
Puncturing 80M RU4 -0.57 4.98 4.41 <5.00 PASS
total 6105 | Puncturing 80+40M | RU6 -0.40 4.98 4.58 <5.00 PASS
Puncturing 40M RU8 -0.24 4.98 4.74 <5.00 PASS
Puncturing 80M RU4 -6.53 0.16 -6.37 <5.00 PASS
Antl 6585 | Puncturing 80+40M | RU6 -6.40 0.16 -6.24 <5.00 PASS
Puncturing 40M RU8 -6.19 0.16 -6.03 <5.00 PASS
Puncturing 80M RU4 -6.72 0.16 -6.56 <5.00 PASS
Ant2 6585 | Puncturing 80+40M | RU6 -6.53 0.16 -6.37 <5.00 PASS
Puncturing 40M RUS8 -6.16 0.16 -6.00 <5.00 PASS
11BE320MIMO Puncturing 80M RU4 -6.37 0.16 -6.21 <5.00 PASS
Ant3 6585 | Puncturing 80+40M | RU6 -6.21 0.16 -6.05 <5.00 PASS
Puncturing 40M RU8 -6.02 0.16 -5.86 <5.00 PASS
Puncturing 80M RU4 -6.52 0.16 -6.36 <5.00 PASS
Ant4 6585 | Puncturing 80+40M | RU6 -6.30 0.16 -6.14 <5.00 PASS
Puncturing 40M RUS8 -6.09 0.16 -5.93 <5.00 PASS
Puncturing 80M RU4 -0.51 4.88 4.37 <5.00 PASS
total 6585 | Puncturing 80+40M | RU6 -0.34 4.88 4.54 <5.00 PASS
Puncturing 40M RU8 -0.09 4.88 4.79 <5.00 PASS
Puncturing 80M RU1 -5.93 -0.05 -5.98 <5.00 PASS
Antl 6905 Puncturing 40M RU1 -5.86 -0.05 -5.91 <5.00 PASS
Puncturing 80+40M | RU7 -6.12 -0.05 -6.17 <5.00 PASS
Puncturing 40M RU1 -6.79 -0.05 -6.84 <5.00 PASS
Ant2 6905 Puncturing 80M RU1 -6.64 -0.05 -6.69 <5.00 PASS
Puncturing 80+40M | RU7 -6.94 -0.05 -6.99 <5.00 PASS
Puncturing 40M RU1 -5.58 -0.05 -5.63 <5.00 PASS
Ant3 6905 Puncturing 80M RU1 -5.62 -0.05 -5.67 <5.00 PASS
Puncturing 80+40M | RU7 -5.96 -0.05 -6.01 <5.00 PASS
Puncturing 80M RU1 -5.92 -0.05 -5.97 <5.00 PASS
Ant4 6905 Puncturing 40M RU1 -6.01 -0.05 -6.06 <5.00 PASS
Puncturing 80+40M | RU7 -6.02 -0.05 -6.07 <5.00 PASS
total 6905 Puncturing 80M RU1 0.01 4.64 4.65 <5.00 PASS
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Puncturing 40M RU1 -0.02 4.64 4.62 <5.00 PASS
Puncturing 80+40M | RU7 -0.22 4.64 4.42 <5.00 PASS
Antl 5985 Puncturing 20M RU4 -6.75 0.23 -6.52 <5.00 PASS
Ant2 5985 Puncturing 20M RU4 -6.44 0.23 -6.21 <5.00 PASS
Ant3 5985 Puncturing 20M RU4 -6.19 0.23 -5.96 <5.00 PASS
Ant4 5985 Puncturing 20M RU4 -6.18 0.23 -5.95 <5.00 PASS
total 5985 Puncturing 20M RU4 -0.36 4.98 4.62 <5.00 PASS
Antl 6465 Puncturing 20M RU4 -6.02 0.16 -5.86 <5.00 PASS
Ant2 6465 Puncturing 20M RU4 -6.34 0.16 -6.18 <5.00 PASS
Ant3 6465 Puncturing 20M RU4 -6.26 0.16 -6.10 <5.00 PASS
Ant4 6465 Puncturing 20M RU4 -6.12 0.16 -5.96 <5.00 PASS
11BE8O total 6465 Puncturing 20M RU4 -0.16 4.88 4,72 <5.00 PASS
MIMO Antl 6625 Puncturing 20M RU4 -6.37 0.16 -6.21 <5.00 PASS
Ant2 6625 Puncturing 20M RU4 -6.43 0.16 -6.27 <5.00 PASS
Ant3 6625 Puncturing 20M RU4 -5.82 0.16 -5.66 <5.00 PASS
Ant4 6625 Puncturing 20M RU4 -6.08 0.16 -5.92 <5.00 PASS
total 6625 Puncturing 20M RU4 -0.15 4.53 4.38 <5.00 PASS
Antl 7025 Puncturing 20M RU1 -6.35 -0.05 -6.40 <5.00 PASS
Ant2 7025 Puncturing 20M RU1 -6.15 -0.05 -6.20 <5.00 PASS
Ant3 7025 Puncturing 20M RU1 -5.47 -0.05 -5.52 <5.00 PASS
Ant4 7025 Puncturing 20M RU1 -6.04 -0.05 -6.09 <5.00 PASS
total 7025 Puncturing 20M RU1 0.03 4.64 4.67 <5.00 PASS
Puncturing 40M RU4 -6.73 0.23 -6.50 <5.00 PASS

Antl 6025 -
Puncturing 20M RU8 -6.39 0.23 -6.16 <5.00 PASS
Puncturing 40M RU4 -6.35 0.23 -6.12 <5.00 PASS

Ant2 6025 -
Puncturing 20M RUS8 -6.22 0.23 -5.99 <5.00 PASS
Puncturing 40M RU4 -6.32 0.23 -6.09 <5.00 PASS

Ant3 6025 -
Puncturing 20M RU8 -6.24 0.23 -6.01 <5.00 PASS
Puncturing 40M RU4 -6.34 0.23 -6.11 <5.00 PASS

Ant4 6025 -
Puncturing 20M RUS8 -6.08 0.23 -5.85 <5.00 PASS
total 6025 Puncturing 40M RU4 -0.41 4.98 4.57 <5.00 PASS
Puncturing 20M RU8 -0.21 4.98 4.77 <5.00 PASS
Puncturing 40M RU4 -6.61 0.16 -6.45 <5.00 PASS

Antl 6505 -
Puncturing 20M RUS8 -6.81 0.16 -6.65 <5.00 PASS
Puncturing 40M RU4 -6.65 0.16 -6.49 <5.00 PASS

Ant2 6505 -
11BE160MIMO Puncturing 20M RU8 -6.64 0.16 -6.48 <5.00 PASS
ARt3 6505 Puncturing 40M RU4 -6.29 0.16 -6.13 <5.00 PASS
Puncturing 20M RU8 -6.57 0.16 -6.41 <5.00 PASS
Puncturing 40M RU4 -6.50 0.16 -6.34 <5.00 PASS

Ant4 6505 -
Puncturing 20M RU8 -6.62 0.16 -6.46 <5.00 PASS
total 6505 Puncturing 40M RU4 -0.49 4.88 4.39 <5.00 PASS
Puncturing 20M RU8 -0.64 4.88 4.24 <5.00 PASS
Puncturing 20M RU1 -6.76 -0.05 -6.81 <5.00 PASS

Antl 6985 -
Puncturing 40M RU1 -6.52 -0.05 -6.57 <5.00 PASS
Puncturing 20M RU1 -6.58 -0.05 -6.63 <5.00 PASS

Ant2 6985 -
Puncturing 40M RU1 -6.45 -0.05 -6.50 <5.00 PASS
Puncturing 20M RU1 -6.42 -0.05 -6.47 <5.00 PASS

Ant3 6985 -
Puncturing 40M RU1 -6.04 -0.05 -6.09 <5.00 PASS
Puncturing 20M RU1 -6.56 -0.05 -6.61 <5.00 PASS

Ant4 6985 -
Puncturing 40M RU1 -6.31 -0.05 -6.36 <5.00 PASS
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Puncturing 20M RU1 -0.56
total 6985

4.64

4.08

<5.00

PASS

Puncturing 40M RU1 -0.31

4.64

4.33

<5.00

PASS

Note: The Duty Cycle Factor and is compensated in the graph.
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